TEL: (281) 251-4005 FAX: (281) 374-1879

Search Parts

Parts

Sort By:
Part Number Description Model Condition Stock
#4 1/2 BEARING

#4 1/2 BEARING STACK

J52 ALL 5
#4 1/2 BEARING

#4 1/2 BEARING STACK

J52 OH 5
#6 BEARING STAC #6 BEARING STACK J52 6
#6 BEARING STAC #6 BEARING STACK J52 OH 6
0-11350 ENGINE CONTAINER T56-15 (99) 2
00-L-131 TRUCK,HAND,BOX FEDERAL SPECIFI 1
00624AE705786-8 HOSE HUGHES 500 4
009495-0150-360 HOSE BELL 206 1
01-0285055-18 STROBE LIGHT POWER SUPPLY BELL 206 1
010-142 SHOE,THRUST BEARING STEAM TURBINE 9
01821-008 PLUG PIPER 4
02-10554 WASHER, THRUST J52/A/B/C/D 57
02-11026 WASHER, WOBBLE J52 10
02-11027 GUIDE, DIAPHRAGM J52 57
02-12603 IMPELLER, MIXED FLOW J52 57
02-12950 RETAINER VALVE J52 57
02-12980 ELBOW, INLET, FILTER J52 12
02-13439 GEAR DRIVER J52 2
02-13440 RETAINER, BEARING, IMPELLER J52 57
02-13441 BODY J52 4
02-13444 CLAMP, COVER, FILTER J52/A/B/C/D 228
02-13446 BEARING, DRIVEN GEAR, BOOSTER J52 57
02-13454 BEARING, BODY, DRIVE J52ALL 57
02-13456 BEARING,COVER,DRIVE J52/A/B/C/D 7
02-13456 PLATE, RETAINING, BEARING J52 SV 7
02-13457 BEARING, COVER DRIVE J52/A/B/C/D 7
02-13457 BEARING, COVER DRIVE J52/A/B/C/D NS 3
02-13457 PLATE, RETAINING, BEARING J52 SV 7
02-13458 STOP J52 1
02-13460 PLATE, THRUST (KD) J52 57
02-13543 NUT, ADJUSTING J52/A/B/C/D 57
02-13578 GEAR-DRIVE J52 2
02-13579 GEAR, DRIVE BOOSTER J52 57
02-13580 COUPLING, DRIVE J52 11
02-13581 BEARING, DRIVE J52 A/B/C/D 114
02-13582 BEARING, DRIVEN GEAR, BOOSTER J52/A/B/C/D 171
02-13583 GEAR,SPUR J52/A/B/C/D 57
02-13584 COUPLING, DRIVE J52 9
02-13585 GEARSHAFT,SPUR J52/A/B/C/D 57
02-13593 GEAR SET MATCHED FUEL PUMP J52/ALL 1
02-13593 GEAR SET MATCHED FUEL PUMP J52ALL SV 1
02-13593 GEARSET,FUEL PUMP J52ALL AR 6
02-13594 BEARING SET, SLEEVE FUEL PUMP J52 19
02-13594 BEARING, MATCHED SET J52/A/B/C/D AR 2
02-13622 VALVE PUMP J52/A/B/C/D 57
02-13623 HOUSING, VALVE J52 57
02-13683 GUIDE, VALVE J52 57
02-13684 VALVE J52 57
02-13687 HOUSING, GEAR J52 57
02-13688 COVER, FRONT J52 57
Go to top